
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        MN       P        S        SI       CU       CR       NI       MO       V        NB/CB

175185      ASTM A-36/A-572-50             0.181    0.860    0.014    0.006    0.199    0.010    0.020    0.020    0.004    0.004    0.001

175186      ASTM A-36/A-572-50             0.180    0.910    0.016    0.009    0.226    0.010    0.020    0.020    0.003    0.003    0.001

175245      ASTM A-36/A-572-50             0.198    0.880    0.018    0.003    0.210    0.030    0.020    0.030    0.004    0.005    0.001

175310      ASTM A-36/A-572-50             0.186    0.910    0.012    0.009    0.213    0.010    0.010    0.020    0.003    0.003    0.001

175311      ASTM A-36/A-572-50             0.180    0.850    0.014    0.008    0.229    0.010    0.010    0.020    0.003    0.005    0.001

275381      ASTM A-36/A-572-50             0.196    0.860    0.016    0.008    0.214    0.010    0.030    0.020    0.005    0.004    0.001

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.8"

175185          260708344A      54.912(KSI)     74.426(KSI)     23(%)

175185          260708345A      56.225(KSI)     73.781(KSI)     22(%)

175186          260708344A      57.051(KSI)     75.919(KSI)     24(%)

175186          260708379A      56.306(KSI)     74.775(KSI)     24(%)

175245          260708400A      54.866(KSI)     76.055(KSI)     24(%)

175245          260708401A      55.149(KSI)     76.087(KSI)     26(%)

175310          260708464A      56.168(KSI)     76.926(KSI)     23(%)

175310          260708466A      55.153(KSI)     77.006(KSI)     24(%)

175311          260708467A      55.633(KSI)     75.901(KSI)     25(%)

175311          260708468A      56.613(KSI)     76.787(KSI)     23(%)

275381          260708833A      62.741(KSI)     78.722(KSI)     25(%)

275381          260708834A      63.698(KSI)     78.308(KSI)     23(%)

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(KG/MTO) NORMA                          PEDIDO          PARTIDA

175185          260708810A      12           14           8.00         12.2         64.000       A-6                            0000083823      000040

175185          260708811A      6            14           8.00         12.2         64.000       A-6                            0000083823      000040

175186          260708810A      12           14           8.00         12.2         64.000       A-6                            0000083823      000040

175245          260708408A      12           14           8.00         12.2         71.400       A-6                            0000083823      000050

175310          260708810A      12           14           8.00         12.2         64.000       A-6                            0000083823      000040

175310          260708811A      6            14           8.00         12.2         64.000       A-6                            0000083823      000040

175311          260708810A      12           14           8.00         12.2         64.000       A-6                            0000083823      000040

275381          260708834A      30           12           4.00         12.2         28.300       A-6                            0000083823      000020

COLADA          NO.PAQUETE      ENTREGA         PED.CLIENTE

175185          260708810A      1000956702      3233

175185          260708811A      1000956702      3233

175186          260708810A      1000956702      3233

FECHA EMISION PAGINA
CLIENTE
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          NO.PAQUETE      ENTREGA         PED.CLIENTE

175245          260708408A      1000956702      3233

175310          260708810A      1000956702      3233

175310          260708811A      1000956702      3233

175311          260708810A      1000956702      3233

275381          260708834A      1000956702      3233

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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CLIENTE
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